Establishment and Implementation of Source Water
Implementation Plan for Water Treatment Plants in Taiwan

E.-E. Chang'; Yi-Li Lin%; and Pen-Chi Chiang®

Abstract: In accordance with the source water implementation plan rule (SWIPR) in Taiwan, water treatment plants (WTPs) with source
water parameters exceeding the source water quality standards are required to submit a source water implementation plan to improve the
source water and drinking water quality. In this study, the SWIPR was analyzed, and the concept of comprehensive performance
evaluation (CPE) was applied for upgrading the performance of WTPs. Three WTPs [Da-Nan WTP (Type 1), Liu-Du WTP (Type 2), and
Chen-Chin-Lake WTP (Type 3)] were selected as demonstration projects. A CPE team was established to evaluate the operations of these
[...]
dards (4 mg/L) (Taiwan EPA 2000). As a result, the Liu-Du WTP
also was required to develop and submit an SWIP.

As the source water quality cannot be timely improved, the
CPE process was performed to evaluate the performance of the
existing facilities in the Liu-Du water treatment plant. After the
on-site evaluation, the Liu-Du WTP was classified as a Type 2
plant. The CPE team observed several operating problems as fol-
lows. First, the removal efficiency of turbidity, which ranged from
55.3 to 86.6%, was not steady. Second, the disinfection efficiency
of total coliforms in the finished water tank should be monitored
frequently due to high loading of total coliforms.

100
90 |
80
70 F
60 |
50 \
40 | |
30 F,
20”
10 } L -

O L 1 1 1 i 1 } I
A B € D E F G H

Different Inspection Times

THM Concentration (ug/L)

Fig. 6. Concentration of THMS in the distribution system of Da-Nan
WTP

10 7 ‘

wt” T

30 |

Contact Time (min)

35 ——C=10 —=—C=15

—a—C=2.0 ——(C=2.5
——C=3.0 ——(C=4.0

40

45 1 1 1 L It 1 1 1 1
24 6 8101214161820222426283032 34363840

Lw

Fig. 7. Relationships among applied chlorine, contact time, and L/W
ratio for 99.99% disinfection efficiency of total coliforms in the
rectangular chlorine chamber in the Liu-Du WTP

The CPE team recommended several actions to resolve these
problems. These actions are described in the following. To in-
crease turbidity removal, install two plastic cloths that are 1.2 m
in depth. The cloth assists the diversion plate to increase the sedi-
mentation effect of the sedimentation tank and decrease the load-
ing rate of the filtration tank. Further, increase the removing
frequency of the scum in the sedimentation tank and install tur-
bidity monitors in each treatment unit.

The disinfection performance curves generated from the disin-
fection kinetic model [Egs. (1) and (3)] may be used as the crite-
ria for designing the chlorine contact chamber. Based on the
Taiwanese drinking water quality standards, the acceptable disin-
fection efficiency must be greater than 99.99% inactivation of
total coliforms, and the allowable level of THMs must be less
than 80 wg/L. These numerical standards may serve as opera-
tional guidelines for the plant manager to install the appropriate
number of baffles in the chlorine chamber to improve the effi-
ciency of the disinfection process. Fig. 7 may be used to deter-
mine the required chlorine doses for a given contact time and a

120

——CR=1.0 mg/L
—»—CR=1.5mgL
—+— CR=2.0 mg/L
——CDR=2.5 mg/L

100

% 80 —— CI2=3.0 mg/L
3 —e— CR=4.0 mg/L
=

2 60 |

E

g 40

&)

=

jand

E 20 F

0 I3 1 1 1 1 1 1

0 10 20 30 40 50 60 70 80
Contact Time (min)

Fig. 8. Effect of applied chlorine on THMs formation of inlet
TOC=3.0 mg/L and the rectangular chlorine chamber of L/W
ratio=20 in the Liu-Du WTP

PRACTICE PERIODICAL OF HAZARDOUS, TOXIC, AND RADIOACTIVE WASTE MANAGEMENT © ASCE / JANUARY 2007 /7

Downloaded 12 Dec 2008 to 140.112.113.225. Redistribution subject to ASCE license or copyright; see http://pubs.asce.org/copyright



400

350 | —+—TOC=1 mg/L
—=— TOC=2 mg/L
300 | ——TOC=3 mg/LL

Q —— TOC=4 mg/L.
2 20 r e toC=s mgl
=
2200 F
g
g
8 150
<
©
:]2: 100
[_4
50
0 ._A——*‘/'/.’*j
0 20 40 60 80

Contact Time (min)

Fig. 9. Effect of TOC on THMs formation for applied chlorine
dose=3.0 mg/L and the rectangular chlorine chamber of L/W
ratio=20 in the Liu-Du WTP

given L/W ratio to achieve the 99.99% disinfection efficiency.
Fig. 7 also may aid in designing the chlorine contact chamber and
in determining the L/W value and contact time under a given
chlorine dose.

Fig. 8 shows the effect of chlorine dose on THMs formation at
inlet TOC=3.0 mg/L and the rectangular chlorine chamber at
L/W ratio=20. To keep the THM formation below 80 wg/L (the
current drinking water quality standards) at the Liu-Du WTP, the
chlorine dose had to be maintained at below 3 mg/L for a contact
basin with a L/W ratio at 20. Fig. 9 was constructed to predict the
effect of TOC on THM formation at the applied chlorine
dose=3.0 mg/L and the rectangular chlorine chamber of L/W
ratio=20. Fig. 9 shows that THM concentrations increase linearly
with TOC; the higher the TOC, the more rapid the increase in
THM formation. To comply with the standard of 80 wg/L, the
TOC concentration should be maintained below 3 mg/L before
adding disinfectant, which is consistent with results reported by
Lou and Chiang (1994). Fig. 10 shows the comparison between
the effects of L/W ratio and TOC concentration on THM forma-

350

300 [T T *——x

——TOC=1 mg/L

~ 250 —=—TOC=2 mg/L
® ——TOC=3 mg/L
E 200 —»—TOC=4 mg/L
§ — —— TOC=5 mg/L
§ 10
8
= 100
= —— .

50

— g - » - - -
o Le=
0 20 40 60 80
LW

Fig. 10. Comparison between the effects of L/W ratio and TOC
concentration on THMs formation for applied chlorine
dose=2.0 mg/L and contact time of 60 min in the Liu-Du WTP

Table 4. Average Water Quality Data for the Chen-Chin-Lake WTP from
1996 to 2000

Water quality parameters Source water Finished water

Turbidity (NTU) 23.8 0.95
Bicarbonate (mg/L) 152 137
Color (TCU) 13 <5
Total alkali (mg/L as CaCOs) 156.9 188.9
pH 7.8 73
Chloride (mg/L) 6.9 22.3
Sulfate (mg/L) 81.8 92.8
NH;-N (mg/L) 0.36 0.08
NO,-N (mg/L) 0.14 ND
NO;-N (mg/L) 1.14 1.23
TDS (mg/L) 333 394
Total hardness (mg/L as CaCO3) 228 257
Fe (mg/L) 0.31 0.05
Mn (mg/L) 0.06 0.01
Conductivity (ws/cm) 467 569

Total coliforms (CFU/100 mL) — —

tion for applied chlorine dose=3.0 mg/L and contact time of
60 min. From this comparison, it is evident that there is only a
small variation in THM formation for L/W ratio ranging from 2 to
70. This concludes that the geometry of a chlorine contactor af-
fects the disinfection efficiency (shown in Fig. 7) but has minimal
influence on the formation of THMs. It also may be concluded
that reducing TOC prior to chlorine application is a more effec-
tive tool for controlling THM formation than altering the geom-
etry (L/W ratio) of the reactor.

Based on the previous conclusion, the application of chlorine
maintained at approximately 1.0 mg/L level at Liu-Du WTP as
the most cost effective method to minimize THM formation and
improve the disinfection efficiency. Under these operational con-
ditions, the Liu-Du WTP may maintain an acceptable level of
residual chlorine (0.2—1.0 mg/L) and THMs (80 wg/L).

Type 3: Chen-Chin-Lake WTP

The Kaopin River provides most of the source water to the
Kaoshiung metropolitan area with an average flow rate of
650,000 CMD for 2,370,000 residents. The source water has been
seriously contaminated by livestock wastewater from hog farms,
domestic sewage, industrial wastewater, landfill leachate, and
nonpoint source (NPS) pollutants from agriculture areas, account-
ing for 52.5, 11.2, 28.8, 2.2, and 5.3%, respectively, with a total of
23,187 kg of BOD per day. In the catchment area of the Kaopin
River, the Chen-Chin-Lake is the major WTP. Table 4 shows the
average water quality data of Chen-Chin-Lake WTP. Although the
average NH;—N level shown in Table 4 is under 1 mg/L, several
unacceptable NH;—N levels have been reported. Local residents
have complained about the unpleasant taste and odor of tap water.
This situation is caused by the high organic matter and ammonia
nitrogen in the source water. As a result, the Chen-Chin-Lake
WTP was required to develop and submit a SWIP.

The CPE process also was used to evaluate the performance of
the existing facilities at the Chen-Chin-Lake WTP. After the
on-site evaluation, the Chen-Chin-Lake WTP was classified as
a Type 3 plant. The CPE team observed that the performance of
the conventional treatment process, i.e., flotation and the
coagulation—sedimentation tanks, and floc-forming condition are
not satisfactory. Further, the high NH;—N caused an overdose of

8/ PRACTICE PERIODICAL OF HAZARDOUS, TOXIC, AND RADIOACTIVE WASTE MANAGEMENT © ASCE / JANUARY 2007

Downloaded 12 Dec 2008 to 140.112.113.225. Redistribution subject to ASCE license or copyright; see http://pubs.asce.org/copyright



Pellet | Rapid — -
Softenin, Filtration Post-0, —» BACJ ElearWe[l

Poogessaqy

{ Rapid | i
Pre-Q, Coagulation —» Sedimentation e Post-O. BAC —» Nanofiltrati
3 Filtration 3

ion i
"NaOClI

Fig. 11. Processes at the pilot plant in the Chen-Chin-Lake WTP

prechlorination. To alleviate these problems, pilot plant studies on
process modifications of the Chen-Chin-Lake WTP were per-
formed and are shown in Fig. 11. Table 5 presents the overall
performance evaluation of the selected advanced treatment
processes from the aspects of engineering, environment, and
economy.

Among the three test processes conducted at the pilot plants,
Processes (II) and (III) exhibit greater performance in terms of
efficiency, flexibility, and reliability. As Process (II) is more eco-
nomical than Process (III) for meeting the drinking water quality
standards, Process (II) was adopted by the Chen-Chin-Lake WTP.
The processes include the preozonation, coagulation, sedimenta-
tion, pellet softening, rapid filtration, postozonation, and biologi-
cal activated carbon. These treatment processes are expected to
achieve the following goals: (1) reduce the hardness from 240 to
150 mg/L; (2) replace prechlorination and postchlorination with
ozonation; and (3) remove taste and odor by the biological acti-
vated carbon filtration process. After adopting these processes, a
recent study indicates that the water meets the drinking water
quality standards (shown in Table 6).

Conclusions

Three demonstration plants were performed in accordance with
the SWIPR. The existing WTPs may be evaluated and modified
based on the concept of CPE. In the Da-Nan WTP (Type 1), a
tracer test with sodium chloride revealed that a hydraulic jump
should be installed to replace the existing mixer in the rapid
mixing tank to provide better mixing. To reduce turbidity in rapid

Table 6. Major Quality Parameters after Completion of Upgrading
Project in the Chen-Chin-Lake WTP

Current drinking
water quality

standards

Water quality parameters Design water quality (July 2005)
pH 6.0-8.5 6.0-8.5
Color (PCU) 3 5
Odor (TON) 1 3
Free residual chlorine (mg/L) 0.5-1.0 0.2-1.0
Turbidity (NTU) 0.2 2

(95% of the time)

0.3

(100% of the time)
Ammonia (mg/L) 0.008 0.1
THM (mg/L) 0.04 0.08
HAA (mg/L) 0.03 —
Bromate (mg/L) 0.008 0.01
Total hardness (mg/L as CaCO3) 150 300
Total dissolved solids (mg/L) 500 500

Total coliforms (CFU/100 mL) 0 6
AOC (pg acetate-C eq/L) 50

filtration effluent, the filter media is examined and replaced peri-
odically. With these minor modifications, the quality of the treated
water will improve and meet the drinking water quality standards.

The disinfection performance curves generated from the disin-
fection kinetic model for the Liu-Du WTP (Type 2) may be used
as guidelines for improving the operation of the chlorine contact
chamber. The performance code also may be used as a reference
to a design engineer to determine the appropriate number of
baffles for upgrading the chlorine chamber performance at the
existing WTP. With this model development, the application of
chlorine at about 1.0 mg/L level at Liu-Du WTP is the most cost
effective method to minimize THM formation, maximize disin-
fection efficiency, and maintain an acceptable level of residual
chlorine (0.2—1.0 mg/L) and THMs (80 pg/L).

For the Chen-Chin-Lake WTP (Type 3), advanced water treat-

Table 5. Comparison of Clean Water Quality and the Aspects of Engineering, Environment, and Economics for Different Processes in the

Chen-Chin-Lake Pilot Plants

Clean water

Parameters Raw water Process (I) Process (II) Process (II)
Water quality Turbidity (NTU) NA 0.20 0.07 0.03
NPDOC (mg/L) 1.10 0.90 0.29 0.17
AOC (pg acetate-C eq/L) NA 25 13 4
Total hardness (mg/L) 238 230 109 18
TTHM (pg/L) NA 8.4 0.7 0.3
TTHMFP (png/L) 79.1 314 ND ND
Engineering Efficiency — Medium High High
Flexibility — Low Medium High
Reliability — Medium High High
Energy consumption — Low Medium High
Environment Environmental impact — Low Medium Medium
Water quality — Medium High High
Economics Installation cost — Low High High
Operation and maintenance cost — Low Medium High

Note: NA=not available; and ND=not detectable.

PRACTICE PERIODICAL OF HAZARDOUS, TOXIC, AND RADIOACTIVE WASTE MANAGEMENT © ASCE / JANUARY 2007 /9

Downloaded 12 Dec 2008 to 140.112.113.225. Redistribution subject to ASCE license or copyright; see http://pubs.asce.org/copyright



ment processes, i.e., preozonation, coagulation, sedimentation,
pellet softening, rapid filtration, postozonation, and BAC pro-
cesses need to be constructed. After completing the installation of
the advanced treatment units, a study indicated the following
goals were achieved: (1) reduction of the hardness of finished
water from 240 to 150 mg/L; (2) replacement of prechlorination
and postchlorination with ozonation; and (3) removal of bad taste
and odor by the biological activated carbon filtration process to
meet the drinking water quality standards.

Acknowledgments

This research is supported by grants from the Taiwan EPA and
Taiwan Water Company. Special thanks are extended to experts
from the Taiwan water supply industry and professors from vari-
ous universities for their valuable input.

Notation

The following symbols are used in this paper:
b = disinfection coefficient (mg min/L);
C = effluent concentration (mg/L);
C, = influent concentration (mg/L);
D, = dispersion coefficient (m?/min);
d = dimensionless molecular diffusion coefficient,
dispersion index (D, /pL);
E, = dimensionless concentration (C/Cy);
k = nonideality coefficient in dispersion model;
k, = rate constant of chlorination with respect to chlorine
(L/mg min);
k, = rate constant of chlorination with respect to THMs
formation [(L/mg)™ min];
L = total length of flow pass-through baffled rectangular
reactor (m);
m = order of chlorination reaction with respect to THMs
formation;
N = number of surviving microorganisms;
N, = number of microorganisms in influent water;
n = disinfection coefficient;
T = theoretical residence time (min);
t = exit residence time (min);
W = channel width of baffled rectangular reactor (m);
and
0 = dimensionless residence time (/7).

References

American Public Health Association (APHA). (1998). Standard methods
for the examination of water and wastewater, 20th Ed., Washington,
D.C.

Chang, E. E., Chiang, P. C., Lin, Y. L., and Tsai, H. P. (2005). “Evaluation
of source water quality standards for total coliforms, TOC, and COD
in Taiwan.” Pract. Period. Hazard. Toxic Radioact. Waste Manage.,
9(3), 193-203.

Chiang, P. C., Chang, E. E., Ko, Y. W., and Lou, J. C. (1997). “Balancing
disinfection efficiency and THM formation during chlorination: The-
oretical considerations.” Can. J. Chem. Eng., 75(5), 892-898.

EEC. (1975). “Council directives: Concerning the quality required of
surface water intended for the abstraction of drinking water in
the Member States.” 75/440, Official Journal of the European
Communities.

Environmental Health Directorate (EHD). (2003). “Summary of guide-
lines for Canadian drinking water quality.” Prepared by the Federal-
Provincial Subcommittee on Drinking Water of the Federal-Provincial
Committee of Environmental and Occupational Health.

Lou, J. C., and Chiang, P. C. (1994). “A study of trihalomethane forma-
tion in a water distribution system.” Hazard. Waste Hazard. Mater.,

11(2), 333-343.

Morris, J., and Baum, B. (1977). “Precursors and mechanisms of halo-
form formation in the chlorination of water supplies.” Galinberg
Conf.

National Health and Medical Research Council (NHMRC). (1996). “Aus-
tralian drinking water guidelines.” Agricultural and Resource Man-
agement Council of Australia and New Zealand, Commonwealth of
Australia.

Qualls, R. G., and Johnson, J. D. (1983). “Kinetics of the short-term
consumption of chlorine by fulvic-acid.” Environ. Sci. Technol.,

17(11), 692-698.

Rook, J. J. (1977). “Chlorination reactions of fulvic acids in natural-
waters.” Environ. Sci. Technol., 11(5), 478-482.

Taiwan Environmental Protection Administration (Taiwan EPA). (2000).